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Basis 

EN 14351-1 : 2006-03 

Test standards: 
EN 1026 : 2000-06 
EN 1027 : 2000-06 
EN 12211 : 2000-06 
EN 12046-1 : 2003-11 
EN 14609 : 2004-03 

Corresponds to the national 
standard (DIN EN) 

Representation 

 

Instruction for use 

The present test report serves to 
demonstrate the above charac-
teristics of windows according to
EN 14351-1:2006-03. The results 
obtained can be used by the 
manufacturer as the basis for the 
manufacturer ITT test report 
summary. The conditions and re-
quirements set out by EN 14351-
1:2006-03 shall be observed. 

Validity 

The data and results refer solely 
to the tested and described 
specimen. 

The test results can be extrapo-
lated as per EN 14351-1, under 
observance of Annex E 1., under 
the manufacturer's own respon-
sibility. 

The test does not allow any 
statement to be made on further 
characteristics of the present 
structure and quality, in particular 
the effects of weathering and 
ageing. 

Notes on publication 

The ift-Guidance Sheet “Condi-
tions and Guidance for the Use 
of ift Test Documents" applies.  

The cover sheet can be used as 
an abstract. 

Contents 

The report contains a total of
11 pages 
 

Client ASAS Alüminyum San.ve Tic.A.S. 
Rüzgarli Bace, Asas is Merkezi 
 
34810 Kavacik-Beykoz ISTANBUL  
Turkey 

  

Product Single leaf sliding window with fixed sidelight 

System veratec / asaşpen 7400 Sürme Sistem (7406) / Standard 
Overall  

dimensions  

(W x H) 1,700 mm x 1,500 mm 

Frame material PVC-U/white 

Special features -/- 

 
 

 

 

 

 Resistance to wind load – EN 12210 

 

 
Class C3 / B3 

 Watertightness – EN 12208 

 

 
Class 4A 

 Air permeability – EN 12207 

 

 
Class 3 

  

   

 
  
ift Rosenheim 
2. June 2010 

  
 
 

  
Jörn Peter Lass, Dipl.-Ing. (FH) 
Head of Testing Department 
ift Centre Windows & Facades 

Robert Kolacny, Dipl.-Ing. (FH) 
Test engineer 
ift Centre Windows & Facades 
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1 Object 

1.1 Description of test specimen 

Product Single leaf sliding window with fixed sidelight 

Manufacturer Asaş Aluminyum Sanayi VE Ticaret A.S.-PVC 

Date of manufacture January 2010 

System veratec / asaşpen 7400 Sürme Sistem (7406) / Standard 
Type of opening / Opening di-
rections 

Sliding 

Frame material PVC-U/white 
Overall frame dimensions  
(W x H) 

1,700 mm x 1,500 mm 

Overall casement dimensions  
(W x H) 

841 mm x 1405 mm 

Casement weight 29.35 kg 

Frame member 7406 with steel bracing DS01026, 

further details are given in drawings 

Frame joint mitred and welded 

Additional profile / 

Frame joint 

Cover profile ALKP10592 with brush gasket SA01005 with inter-

mediate banner, aluminium, horizontal at the bottom, butt-jointed at 

fixed sidelight and casement member, screwed with casement 

member, additional elastic sealant at corners 

Roller guiding profile 4725, clipped on casement member, butt-

jointed at casement member 

Groove gasket CC01008, continuous, clipped on casement mem-

ber, butt-jointed in corners 

Casement member 7402 with steel bracing DS01015, 

further details are given in drawings 

Frame joint mitred and welded 

Additional profile /  

Frame joint 

Cover bar 7404, each a sash, vertical at central jamb, at top and at 

bottom flushed with sash, screwed on sash 

Rebate design  

Rebate drainage in rebate 4 slots 5 x 25 mm, outward 4 slots 5 x 25 mm, with cover 

caps TT02003 

Rebate seal (material, manufac-

turer, corner design) 

 

External Each sash: brush gasket SA01005 with intermediate banner, sup-

plier Asaş Aluminyum Sanayi VE Ticaret A.S.-PVC, at bottom, at 

top and lock side, butt-jointed in corners 

Internal Each sash: brush gasket SA01005 with intermediate banner, sup-

plier Asaş Aluminyum Sanayi VE Ticaret A.S.-PVC, at bottom, at 

top and lock side, butt-jointed in corners 

Pressure equalization without constructive pressure equalization 
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Infill panel Insulating glass unit, configuration 4 / 12 / 4  

Incorporation of infill panels  
Glazing gasket (material, manu-
facturer, corner design)  

External co-extruded sealing profile 1017, TPV, grey, supplier Asaş Alu-

minyum Sanayi VE Ticaret A.S.-PVC., continuous, mitred and 

welded 

Internal Glazing bead 5206 with co-extruded glazing gasket, TPV, grey, 

supplier Asaş Aluminyum Sanayi VE Ticaret A.S.-PVC, continuous, 

mitred and butt-jointed 

Vapour pressure equalization Sash: below and at top each 2 slots 5 mm x 22 mm inside rebate, 

below and at top each 2 slots 5 mm x 22 mm to outside front 

Fixed sidelight: below and at top each 2 slots 5 mm x 22 mm inside 

rebate, below and at top each 2 slots 5 mm x 22 mm to outside 

front 

Hardware  

Type / Manufacturer Sliding fitting, Gretsch Unitas GmbH 

Hinges / bearings 2 rollers 

Number of locks at hinge side 3 

Maximum locking distance 750 mm 

Position of locks neutral 

 
 
1.2 Representation of test specimen 

The constructional details were checked solely for the characteristics to be classified. The 
drawings are based on unchanged documentation provided by the client. 
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Fig. 1 Drawing of test specimen / Fixed sidelight 
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Fig. 2 Drawing of test specimen / Casement 
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2 Procedure 

2.1 Sampling 

The test specimens were selected by the client. 
 
The client has provided to the ift a sampling report dated 16 April 2010 

Number 1 

Delivered on 26 January 2010 by the client 

Registration No. 4 

 
 
2.2 Methods 

Basis 
EN 1026: 2000-06 Windows and Doors – Air permeability – Test method 

EN 1027: 2000-06 Windows and Doors – Watertightness – Test method 

EN 12211: 2000-06 Windows and Doors – Resistance to wind load – Test method 

EN 12046-1: 2003-11 Operating forces – Test method – Part 1: Windows 

EN 14609: 2004-06 Windows – Determination of the resistance to static torsion 

Classification standards 

EN 12207: 2000-06 Windows and Doors – Air permeability – Classification 

EN 12208: 2000-06 Windows and Doors – Watertightness – Classification 

EN 12210: 2002-07 Windows and Doors – Resistance to wind load – Classification 

EN 13115: 2001-07 Windows – Classification mechanical properties – Racking, tor-
sion and operating forces 

Boundary conditions as specified by the standards requirements 

Deviation There were no deviations from the test methods and test condi-
tions. 

 
 
2.3 Test equipment 

Window test bench Device No.: 26021 
Displacement transducer Device No.: 26021 
Torque meter   Device No.: 26021 
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2.4 Testing 

Date/Period 28 January 2010 

Test director Dipl.-Ing. (FH) Robert Kolacny 

Test engineer Dipl.-Ing. (FH) Atilla Özçelik 
 

 

2.5 Test sequence 

No. Type of test Test standard Classification 
standard 

1.  Operating forces EN 12046-1 EN 13115 

2.  Air permeability EN 1026 EN 12207 

3.  Resistance to wind load 

3.1 Deflection 

3.2 Repeat test of positive/negative pressures 

EN 12211 EN 12210 

4.  Repeat test of air permeability EN 1026 EN 12207 

5.  Watertightness EN 1027 EN 12208 

6.  3.3 Resistance to wind load –  
Safety test 

EN 12211 EN 12210 

7.  Load-bearing capacity of safety devices EN 14609 Requirements 
according to EN 

14351-1 
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3 Detailed results 
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